EPA-600/2-76-134 : :
June 1976 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into five series. These five broad
categories were established to facilitate further development and application of
environmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The five series are:

1. Environmental Health Effects Research
2. Environmental Protection Technology
3. Ecological Research

4, Environmental Monitoring

5. Socioeconomic Environmental Studies

This report has been assigned to the ENVIRONMENTAL PROTECTION
[...]
HARRIGAN COURT HD SIU HOUSING CROIXVILLE HD FREDENSBURG HD
HODGE PAVILLION HD LORRAINE VILLAGE HD CENTERLINE HD STRAWBERRY HILL HD
MARKOE SCHOOL WILLIAM'S DELIGHT HD GOLDEN GROVE PARK AUREODIAZ HEIGHTS HD
PARADISE MILLS HD TERRITORIAL PRISON CENTRAL HIGH SCHOOL
50% OF 45% OF 2% OF 2% OF
TOTAL FLOW TOTAL FLOW TOTAL FLOW TOTAL FLOW
3,300 mgh 350 mght 380 mg/i 320 mg/t
CHLORIDES CHLORIDES V CHLORIDES CHLORIDES
GOLDEN /
FREDERIKSTED GROVE —
BYPASS INTERCEPTOR BETHLEHEM GUT
(FORCE MAIN) INTERCEPTOR
FUTURE INTERCEPTOR
CAMPO RICO TOCH ?STIANSTED
HD
WHIM HD //
Y | bi1amonD J
1% OF INTERCEPTOR /7 RECLAIMED
TOTAL FLOW P / WASTEWATER ~¢ | AWWTP
220 mg/l CENTRAL \//
CHLORIDES A | COLLECTION PRIMARY
SOUTHWEST 7 STRUCTURE > :f::IMENT TTEAN
INTERCEPTOR

OUTFALL
HD = HOUSING DEVELOPMENT

Figure 23. The source of wastewater flows in September, 1975.




86

CHLORIDE CONTENT (mg/l)

3,000 4 T
TESTING FREDERIKSTED
2,500 4 PUMPING STATION
{SALT WATER) S~
INFLUENT DILUTED
BY FLOODWATERS
2,000 1
START OF REGULAR N
OPERATION —_—
FREDERIKSTED PUMPING
1,500 + STATION
1,000 1+
0 : + ' : e et +
JAN - FEB MAR APR MAY JUN JUL AUG SEP oCcT NOV DEC
TIME (months)

Figure 24. Chloride content of the incoming wastewater to the AWWTP in 1974,



SECTION VI
DESCRIPTION OF THE PROJECT FACILITIES

ADVANCED WASTEWATER TREATMENT PLANT (AWWTP)

Purpose

The purpose of the AWWTP within the project framework was to
upgrade the quality of the wastewater to a level where it could be
safely and efficiently used for artificial recharge of the groundwater
on St. Croix.

Goal

The goal of the AWWTP was to produce a clear, odor-free
effluent which would be extremely low in organics, suspended solids,
and microorganisms. Certain operational guidelines were drawn up and,
aside from normal organic reduction, it was desired that the effluent
have a turbidity of less than 3 Formazin Turbidity Units (FTUs) and
preferably less than 1. At the same time, the effluent should have a
free chlorine residual (FCR) after a 30-minute contact time of 1 mg/1
or more, at 1 FTU; and 3 mg/1 or more, at 3 FTUs.

The purpose of using these guidelines was two-fold. One was
the protection of public health and hence the desire to reduce
exposure of the public to possible pathogenic organisms to a
negligible degree. Additionally it was realized that the soil in the
main recharge area was predominately clays and silts and that this
type of soil could be expected to clog readily if any significant
biological activity or mechanical entrapment took place. By adhering
to the guidelines, it enabled the project to minimize these problems
and efficiently utilize the small amount of land available for
recharging.

Design Assumptions

In the design of the plant, certain assumptions were made. A
discussion of the most significant of these follows with pertinent
comments on their validity.

Assumption 1. The primary plant and the associated wastewater
collection system in the western and central portions of the island
would be completed and operating with a total fiow of about 1 mgd
(3,785 cu m/day) by the time the reclamation of wastewater began.

59



In actuality the construction of the plant and interceptor
network was delayed at all stages, with the primary plant not being
placed in operation until August, 1972, and the important western end
of the collection system not being completed until October, 1974.
Thus incoming wastewater flows were below expectation during the
operational phase of the project.

Assumption 2. Thé incoming wastewater to the primary plant
would have a high biochemical oxygen demand (BOD) and ammonia-nitrogen
(NH3-N) content.

The local environmental health officials on St. Croix were
quite insistent on designing for a high incoming BOD. The basis for
this idea, at the time, was quite reasonable. Several package
treatment plants had been recently constructed in the territory to
service various large housing developments. Although different types
of plants were used, the results were often very poor as the high
organic loading to the plants had caused them to operate badly and, in
many cases, such as the package plant at Mon Bijou, to become a
community nuisance. This high BOD was the result of low water usage,
often only 15 to 40 gpd/person (57 to 151 1/day/person) due to the
severe shortage and high cost of fresh water. A health department
report (Grigg et al., 1971) on package treatment plants on neighboring
St. Thomas, which has similar water problems, showed a range in BOD of
incoming wastewater from 6 to 693 mg/1.

Since no interceptors existed at the time of design in the
central portion of the island, with the exception of the vicinity of
Mon Bijou, opportunities for testing were limited; and in view of the
package plant problems, it does not seem like an unreasonable
assumption. Samples of the incoming wastewater at the Mon Bijou plant
and the Frederiksted pumping station in July, 1971, were analyzed and
had a BOD of 1,000 and 260 mg/1, respectively; while the NH;-N level
was 90 and 56 mg/1, respectively. For design purposes it was
estimated that the BOD to the secondary portion of the plant would
range from 200. to 750 mg/1.

In actuality at the same time as the design of the AWWTP was
taking place, construction began on numerous multistory housing
projects in central and western St. Croix. These were completed in
late 1973 and had a capacity for about 8,000 residents, which is about
20 percent of the population of the island. A decision was made to
connect these units to the public potable water system and in most
cases to supply unmetered water to the tenants as part of the basic
monthly rental.

The result was a tremendous increase in the average water
usage and a concomitant reduction in the BOD of the wastewater which
entered the collection system from the central and western portions of
the island. The mean value of the BOD, determined on a bimonthly

60"



basis during 1974, for incoming effluent for the AWWTP ranged frcm 68
to 140 mg/1. Hence the plant has plenty of excess aeration capacity.

Assumption 3. Surface methods of artificial recharge would be
employed.

In actuality that is what happened.

Assumption 4. The saltwater flushing system in Frederiksted
would be converted to fresh water to avoid contaminating the
wastewater to be used for reclamation.

In actuality although the Tocal government knew of the
situation, steps were not taken to alleviate the potential conflict.
Since the Frederiksted wastewater system was not connected to the
central collection until October, 1974, there was not really a problem
until then. After the connection, due to flooding damage on the
island, no positive action was taken on removing the salt water until
a governmental study group was formed by the governor in June, 1975,
to look into the ‘problem. It is hoped that this saltwater situation
will be resolved during the fall of 1975. Until then, the project
cannot use its product water for agricultural irrigation or for
groundwater recharge. |

Basic Design

The plant was designed to be an extended aeration activated
sludge plant followed by units to permit chemical coagulat1oq,
filtration, and disinfection. A block diagram of the plant is shown
in Figure 25 and an aerial photo of the facility appears in F1gure 26.
A 1ist of major components with their specifications is shown in Table
3 while the major design parameters for the activated sludge section
are shown in Table 4.

These parameters make it apparent that this is basically a
standard extended aeration plant, but with a higher vo]qmetr1c loading
and aeration- capacity to minimize the size of the aeration tanks. The
use of a completely mixed extended aeration plant with sludge recycle
gave the facility an inherent ease of operation.and the ability to
handle moderate shock loads. The prolonged residence time and excess
aeration capacity were expected to provide the environment for the
growth of nitrifying organisms which would act to convert ammonia
compounds to nitrates. This, in turn, would reduce the ultimate
chlorine demand at the time of disinfection.

After being aerated and continously agitated, the mixed liquor
moves from the aeration tanks to a circular clarifier for solids
separation, with provisions for a maximum of 100 percept sludge
recycling. After clarification the flow goes to a solids contact unit
(a reactor-clarifier) where chemical addition facilitates the removal

61



a9

——
ALUM FEED { CONTROLLED ALUM FEED
INCOMING ¥ OVERFLOW *
RAW ~&—{ AERATION BASIN
WASTEWATER
A
SOLIDS
Y CONTACT
Y € UNIT
PRIMARY
N
TREATNE T L@®-{ AERATION BASIN
ALUM
FEED BYPASS
LIFT
> STATION CHLORINE ? O O
FEED
__ HEAVY LINE | i
REPRESENTS ' FILTERS
®- NORMAL FLOW —_ :
\V PATTERN
CHLORINE -
e ——— o — CONTACT —
I ] CHAMBER
PUMPING
STATION MONITORING FOR:
TO OCEAN * TURBIDITY LTS OF GATE OR VALVE
OUTFALL CHLORINE RESIDUAL
LAMATION
TO RECHARGE FLOW REC
° AREAS CONDUCTIVITY PLANT

Figure 25. Flow diagram of the AWWTP.




Figure 26. Aerial view of the AWWTP.

63



¥9

Total effluent flow meter
Turbidity meter
Conductivity meter

Leopold & Stevens
Hach
Beckman

TABLE 3. EQUIPMENT USED IN THE ADVANCED WASTEWATER TREATMENT PLANT
Equipment Quantity Manufacturer Additional Information
Influent sewage pumps 2 Flygt 4 in. (10 cm) CP-3126, 350 gpm at 60 ft TDH (22
- 1/sec at 18 m), 1,750 rpm.
Aerators, surface 4 Mixco (Lightning) 25 hp (18.6 kw), Transfer 1,800 1b (817 kg) of
oxygen/day/unit.
Clarifier Eimco Type C, 35 ft (10.6 m) ID x 11 ft (7.6 m) SWD.
Sludge return pumps Morris 3 in. (7.6 cm) 3HS10, 175 gpm at 25 ft TDH (11
1/sec at 7.6 m), 880 rpm.
Solids contact unit 1 Eimco Type HRB, 22 ft (6.7 m) ID x 11 ft (3.3 m) SWD.
Chemical feed pumps 2 Wallace & Tiernan Model A747.
Filters, mixed media 2 Jet Flo (Reyco) Gravity, 10 ft (3 m) ID.
- Backwash pump 1 Worthington Model 12M90, 40 hp (30 kw), 950 gpm at 115 ft
, TDH (60 1/sec at 35 m), 1,750 rpm.
Chlorinator 1 Wallace & Tiernan Series 91-100, 100 1b (45.4 kg)/day.
Chlorine analyzer 1 ‘Wallace & Tiernan Model A-767, with recorder.
Effluent pumps 2 Worthington Model 10L22, 40 hp (30 kw), 350 gpm at 300 ft

TDH (22 1/sec at 91 m), 1,750 rpm

Model 61R, recorder and totalizer, 90° V-notch.
Model 1720, Rustrak recorder.

Model RQ1-7-CHIC-R1K, recorder.




TABLE 4. DESIGN AND ACTUAL PARAMETERS FOR THE
BIOLOGICAL SECTION OF THE AWWTP

Parameters Design Actual*

Flow through the aeration tanks

(mgd) 0.5 0.25 - 0.4
0.33 Estimated
Average+t
(cu m/day) 1,892 945 - 1,515
1,250 Estimated
Average+
Aeration tank capacity

(mi1 gal) . - 0.6 0.3+, #

(cu m) 2,270 1,135+, #
Detention time (hr) 29 221 #
Aeration tank MLSS (mg/1) 4,000 - 6,000 1,350%

BOD (mg/1) 750 1331

Food-to-microorganism ratio
(1b BOD/1b MLSS? or (g BOD/g MLSS) 0.13 0.1%

Rated oxygen transfer of aerators
1b/hr 350 1755, #

kg/hr 160 80s, #

*Based on averages for the period January, 1974, through October, 1974,

+The plant flow meter was located at the effluent portion of the ANWTP.
Since February, 1974, a portion of the influent entering the operation

tanks was bypassed back to the primary plant after the clarifier, but
before the flow meter. Thus the total influen§ could not be measured.
Meters have now been installed to measure the influent flow.

tBased on the éverage for the 8-month. period.

§0nly 2 of the plant's 4 surface aerators were used. During the_
majority of operation only 1 of these aerators was used at one time and
hence the actual operating value would be one-half of this.

#0nly one aeration tank was used during actual operations.

65



of remaining suspended matter including colloidal material. This
chemical, aluminum sulfate (alum), is mixed in the reactor turbine
section of the unit. Solids removal is by coagulation and
flocculation, which results in precipitation in the clarifier section
and agglomeration aiding filtration in the subsequent sand filters.

The filtration unit is composed of two gravity sand filters
which operate in parallel. The design filter loading rate is
approximately 2.2 gpm/sq ft (90 1/min/sq m) when both filters are in
operation. Backwash water is obtained from the chlorine contact
chamber and the backwashing is controlled by automatic timers.

Detention time is a minimum of 30 minutes in the chlorine
contact chamber before the effluent passes over a weir to the wet well
for transfer to the recharge areas by two vertical turbine pumps.

Special Design Features

Certain features were built into the AWWTP to increase its
flexibility and usefulness to the project. The most important of
these are discussed in the following paragraphs.

The aeration unit is separated into two equal tanks with
the water surface of one being 2 ft (0.61 m) above the water
surface of the other. This permits the tanks to be operated
singly, in paraliel, or in series without additional pumping
required.

There are provisions for bypassing either the solids
contact unit, the filter, or both.

The effluent from the plant can be directed to either the
recharge areas, the head of the primary plant, or into the
ocean outfall.

The plant is monitored by recording instruments to give a
continuous record of the effluent turbidity, conductivity,
residual chlorine, and flow.

Plant Construction

Bids were opened in January, 1972, for the construction of the
AWWTP. The award was made to the Pizzagalli Corporation of South
Burlington, Vermont, and construction began in April, 1972, with a
gontract completion date of January, 1973. The bid price was
698,400.

. Although the original structural work on the project proceeded
rapidly, there were delays in the fabrication and delivery of some of
the proprietary devices for the plant and additional delays on the

66



site involving subcontractors, scheduling, quality control etc. The
plant was provisionally accepted in October of 1973 while final
acceptance did not take place until May, 1974. Start-up began during
the fall of 1973 with the plant operational by January, 1974.

Operation

The plant mode of operation was dictated by two important
factors: Tlow flows and a low BOD. In early 1974 the flows through
the plant averaged less than 0.25 mgd (946 cu m/day) and the influent
BODs ranged below 100 mg/1. In order to compensate for this, the
AWWTP was operated using only one of the aeration tanks and the
aerators were modified to run on automatic timers during only part of
the day. Typically the flow from the primary plant followed a daily
pattern in which the flow diminished from about 2 AM to 10 AM and then
built up rapidly and continued, with oscillations, throughout the day
and early evening. This changing flow pattern created problems in the
solids contact unit (SCU) in maintaining a chemical sludge blanket in
the reaction zone. To correct this problem, the flow pattern was
modified by splitting the clarifier effluent and returning a portion
of the high flows back to the primary plant. This return flow was
ultimately recycled to the AWWTP but delayed in time. This had the
effect of clipping the peak flows and augmenting the low flows through
the solids contact unit. This steadier flow improved the SCU
performance remarkably, but at the sacrifice of a Tower influent BOD,
by dilution and a reduced production Tevel from the plant.

Successful operation of the plant was very seqsitive to the
food to microorganism ratio as reflected in the organic Toading
parameter, pounds of BOD applied per pound of solids under aeration

(g9/9).

A comparison of the actual average loading factors with the
design parameters is presented in Table 4. This shows the overall
organic loading for the operating period remaining very close to the
design factor of 0.13 although the operational data for the plant, as
displayed in Table 5 and the Appendix, shows changes in both influent
organic concentration and the mixed liquor §uspended solids (MLSS)
concentration in the aeration tank. Operational experience proved
that the plant operated best at this loading factor and performance
suffered considerably with deviation from this level, especially with